

TEST REPORT

Report nr.: **1802522-001**
Report date: **16-mag-18**
Acceptance code: **1802522**
Acceptance date: **09-mag-18**
Start test date: **09-mag-18**
End test date: **16-mag-18**
References: ---

Customer code: 5485

To:
MARIO SIRTORI SPA
via Papa Giovanni XXIII 10
23845 COSTA MASNAGA (LC)
Italia

To the attention of:

sig. Sergio Sala Crist

Tel.nr: +39 031 879632

Fax.nr. +39 031 855397

Sampling by customer
Article description: **LINVIRA Cs**
Declared composition: **100% Trevira**
End use: **Furnishing**
Typology: **Fabric**
Return: **Specimens enclosed**

The results reported herein refer to the tested samples only and do not involve any product approval by Centro Tessile Serico.
This document may not be reproduced other than in full, except with the prior written approval of the issuing Laboratory.

TEST	M.U.	RESULTS
14323-ar PROPENSITY TO SURFACE PILLING (Martindale)		-
Method:	UNI EN ISO 12945-2/02	
Instrument:	Abrasion Tester Martindale	
Number of observers:	02	
EXPLANATORY NOTE OF THE RESULTS		
Grade 5: no change		
Grade 4: slight surface fuzzing and/or partially formed pills.		
Grade 3: moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering the specimen surface.		
Grade 2: distinct surface fuzzing and/or distinct pilling. Pills of varying size and density covering a large proportion of the specimens surface.		
Grade 1: dense surface fuzzing and/or severe pilling. Pills of varying size and density covering the whole of the specimen surface.		
Date of test:		15-05-2018
Pretreatment carried out		No one
Change at 500 revs.	grade	4-5
Change at 1000 revs.	grade	4
Change at 2000 revs.	grade	4
Change at 5000 revs.	grade	4
The final grade above refers to pilling and fuzzing.		
Number of specimens:	nr.	3
Abradent:		Abradant wool

(*) = the tests marked with asterisk are not accredited by Accredia.



Centro Tessile Serico Spa consortile
Via Castelnuovo, 3 - 22100 Como, Italia
Tel. +39 031 331211-120 Fax +39 031 3312180
Amministrazione/Contabilità
Tel. +39 0313312102-154
P.IVA - C.F. 02381270137
Capitale sociale euro 552.693,18 i.v.
mailbox@textilecomo.com
www.textilecomo.com



LAB n° 0045

Report nr.

1802522-001

TEST	M.U.	RESULTS
Load applied:	g	415
Deviation from procedure		-

END OF TEST REPORT

Technical Head

Enrica Baldini

(*) = the tests marked with asterisk are not accredited by Accredia.